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Guidelines for the Prescribing of

AGOMELATINE
Indication

· Agomelatine is licensed for the treatment of major depressive episodes in adults.  It acts as an agonist at melatonergic MT1 and MT2 receptors and an antagonist at serotonin 5-HT2C receptors. Agomelatine does not affect the uptake of serotonin, noradrenaline or dopamine.
Prescribing Information

· Agomelatine is available as 25mg tablets

· The licensed dose is 25mg daily taken orally at bedtime.  After two weeks of treatment, if there is no improvement of symptoms, the dose may be increased to 50mg at bedtime.
· Agomelatine is contraindicated in hepatic impairment or transaminases exceeding three times upper limit of normal, where potent CYP1A2 inhibitors (e.g. fluvoxamine, ciprofloxacin) are prescribed and in those with hypersensitivity to the active ingredient or any excipient.  Patients with rare hereditary problems of galactose intolerance, the Lapp lactase deficiency or glucose-galactose malabsorption should not take agomelatine.
· The efficacy and safety of agomelatine has been established in elderly depressed patients under the age of 75 years.  No effect has been documented in those over the age of 75 years and so agomelatine should not be used in this age group.  No dose adjustment is required in relation to age.  Safety and efficacy has not been established for treatment of major depressive episodes in elderly patients with dementia.
· Agomelatine should be used with caution in moderate to severe renal impairment or a history of mania or hypomania.  Patients with a history of suicide-related events or those exhibiting a significant degree of suicidal ideation prior to commencement of treatment are known to be at greater risk of suicidal thoughts or suicide attempts, and should receive careful monitoring during treatment
· Caution should be exercised when prescribing in patients with hepatic injury risk factors e.g. overweight, obese, non-alcoholic fatty liver disease, diabetes, substantial alcohol intake or comcomitant medicinal products associated with risk of hepatic injury
· Caution should be exercised when Valdoxan is administered to patients with pretreatment elevated transaminases (>the upper limit of the normal ranges and ≤3 times the upper limit of the normal range).

· Caution should be exercised when prescribing Agomelatine with moderate CYP1A2 inhibitors (e.g. propranolol, grepafloxacin, enoxacin, oestrogens) which may result in increased exposure of agomelatine.  
· Rifampicin may decrease the levels of agomelatine.  Smoking may also reduce levels of agomelatine particularly in heavy smokers (more than 15 cigarettes per day)

· Agomelatine is not recommended for use in children and adolescents below 18 years of age due to a lack of data on safety and efficacy

· Depression is associated with an increased risk of suicidal thoughts, self-harm and suicide (suicide-related events). This risk persists until significant remission occurs. As improvement may not occur during the first few weeks or more of treatment, patients should be closely monitored until such improvement occurs. It is general clinical experience that the risk of suicide may increase in the early stages of recovery.

Patients with a history of suicide-related events or those exhibiting a significant degree of suicidal ideation prior to commencement of treatment are known to be at greater risk of suicidal thoughts or suicide attempts, and should receive careful monitoring during treatment.

· Common side effects (incidence > 1% in clinical trials) include headache, dizziness, somnolence, insomnia, migraine, nausea, vomiting, diarrhoea, constipation, abdominal pain, hyperhidrosis, back pain, fatigue, elevation of liver function tests, anxiety.
· No dosage tapering is needed on treatment discontinuation

· There is limited experience of use in pregnancy

· It is not know where agomelatine or its metabolites are excreted in breastmilk

· There is limited experience of agomelatine in overdose.

Monitoring Requirements

In clinical studies, elevations of serum transaminases (>3 times the upper limit of the normal range) have been observed in patients treated with agomelatine particularly on a 50 mg dose The serum transaminases usually returned to normal levels on discontinuation of treatment.

Patients must be monitored for symptoms suggesting hepatic dysfunction.  Liver function tests must be performed in all patients: at initiation of treatment, and then after three weeks, six weeks, twelve weeks and twenty four weeks.  Thereafter liver function tests should be checked when clinically indicated.  
After dose increases, liver function tests should again be performed at three, six, twelve and twenty four weeks. 

 Any patient who develops increased serum transaminases should have his/her liver function tests repeated within 48 hours. Therapy should be discontinued if the increase in serum transaminases exceeds 3X upper limit of normal and liver function tests should be performed regularly until serum transaminases return to normal.  Treatment should be discontinued immediately in any patient who develops signs or symptoms of potential liver injury e.g. dark urine, light coloured stools, yellow skin/eyes, pain in the upper right belly, sustained new-onset and unexplained fatigue. 
Place in Therapy.

Agomelatine was not considered during the revision of the NICE Clinical Guideline on Depression as it was not licensed at the time of data analysis.  NICE has since advised that it is unable to recommend the use in the NHS of agomelatine for the treatment of major depressive episodes because no evidence submission was received from the manufacturer or sponsor of the technology to support technology appraisal 231.  
Cost Comparison


Drug Dose regimen Cost per year 

(excluding liquids formulations)




(£) per month
Agomelatine 25 to 50mg daily 





30.00-60.00


Duloxetine 60 to 120mg daily





22.40-27.72


Venlafaxine 37.5mg to 375mg daily




4.28- 12.60


Venlafaxine XL 75 to 225mg daily





6.60- 110.40


Mirtazepine 15 to 45mg daily 





1.49- 2.05


Citalopram 20 to 40mg daily 





0.88- 0.99


Sertraline 50 to 200mg daily 





2.09- 5.94


Fluoxetine 20 to 60mg daily 





0.99- 29.97 





Reference: Electronic Drug Tariff May 2014
Proforma for Agomelatine requests

Patient Name:
NHS number:

Date of Birth:

Diagnosis:

Inpatient ward/community team:

Consultant:

1. Information on current antidepressant treatment

	Drug
	Dose
	Duration of Treatment
	Has adherence been confirmed?
	Description of response
	Description of any side effects

	
	
	
	
	
	

	
	
	
	
	
	

	
	
	
	
	
	


2. Has patient had at least two sequential therapeutic trials of an antidepressant?


YES





NO

3.  Has the patient been prescribed a combination of mianserin/mirtazapine with an SSRI?

YES





NO



If no, please describe why this is not appropriate

4. Has the patients received lithium augmentation of an antidepressant?


YES





NO



If no, please describe why this is not appropriate

5. Has the patient been prescribed venlafaxine?


YES





NO



If no, please describe why this is not appropriate

6. Has the patient been prescribed phenelzine?

YES





NO



If no, please describe why this is not appropriate

7. What other medication is currently prescribed for this patient?  Include all GP prescribed drugs, herbal and ‘over the counter’ medicines.

8. Does the patient have a history of hepatic impairment?

YES





NO

Please detail results of the last Liver Function Tests for this patient:

Date of Sample:

ALT

Alkaline Phosphotase
GGT

Bilirubin

9. Does the patient have a diagnosis of dementia?


YES





NO

10. Does the patient have moderate to severe renal impairment?

YES





NO

Please provide any additional relevant information on supplementary sheets

ELECTRONIC SIGNATURE OF CONSULTANT ______________________________

If this is not available then it is sufficient to email the completed form from the consultants email account.

DATE
_______________________

ONCE COMPLETE THE FORM SHOULD BE RETURNED TO: Janette.Fearon@lancashirecare.nhs.uk
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